
59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
A *5911240001 Bolt Part A1 1

A *5911410040 flat washer Ø35 x Ø10.5 x 2.5 2

A *5911245021 Nut M14x1,5 3

A *5911240011 hose connection with O-Ring and ratchet nut with 
flange M14x1,5

3,26,86



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
A *7911200642 mowing / mulching blades 530 mm scheppach 

(DIY)
Blisterpackaging / ab 08 / 2022 
verwendbar

4

A *5911241093 Messeraufnahme mit Riemenscheibe 5

A *5911241094 Belt Z - 787 ( La 800 / Lw 787 / Li 749 ) 6

A *5911259001 Comb grass board 7

A *5911268004 screw with flange Gewinde Li B Ø7,5x17 8

A *5911259002 Front decorative cover 10

A *5911259003 Front cover handle 11

A *5911241095 Left handle support 12

A *5911244043 Insulation block 13

A *5911250035 Engine DV224E 14

A *5911244045 Washer Ø 8,4 15

A *5911244047 Triangle knob cpl. 15,16,30

A *5911244046 Traingle knob M8 16

A *5911238011 Stargrip Screw with clamp complete 16,28,29,37,52,88,89

A *5911249011 Cable Clip 17

A *5911269002 Clutch and brake cable Doppelt / Z-Haken beidseitig / 
Länge 1 = 1400mm / Länge 2 = 

18

A *5911244049 Lower handle 19

A *5911268002 Upper handle with softgrip 20,23

A *02799127 Countersunk bolt M6x35 / DIN 7991 21

A *5911244050 Brake lever 22

A *3911201001 foam pipe Ø 21 / 29 x 500 23

A *5911269003 Driver lever 24

A *02158703 CAP NUT M6 6 1587 VZ M6 25

A *3911201007 rope guide with nut M6 x 22 27,46

A *5911244052 Bolt M8x38 30



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
A *5911241097 Back panel 31

A *5911241098 Belt cover 32

A *02098504 selflocking nut M6 galvanized DIN985 33

A *5911241124 plate for rear wheel axle 34

A *3908301367 bolt flange part 116 M6x16 35

A *5911241099 Height adjustment board 38

A *5911241100 Mulching plug 40

A *5911244051 Plastic part 41

A *5911244056 Axle for rear cover Ø8 x 375 42

A *01679909 lock washer RS6 FEDST 6799 BK 43

A *5911259007 Torsional spring for rear cover 44

A *5911244058 Rear cover 45

A *5911248018 Knob M6 46

A *3911250008 Screw KAL50x12 47

A *02798131 OVEL HEAD SHEET METAL SCREW 4,8X9,5 4.8x9.5 47

A *3401101052 screw M4x12 4.2x12 47

A *5911245019 E-Start with panel cpl. nur für 20V Akku 47,91-98

A *5911245032 Grass box cover 48

A *5911245031 Grass box cpl. 51 + 53 cm Schnittbreite BJ2022 48,49,99,101

A *3911250009 Grass box frame 49

A *5911241020 Back Wheel Ø255 50

A *3911207013 Rear Wheel Cover RAL1023 51

A *5911209020 cotter pin Ø1,1x24 53

A *5911259011 Nylon collar 54

A *5911246032 Handle for height adjustment 56



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
A *5911247018 left gear assý Ø12,8 57

A *5911241101 Rear cover attachment 58

A *5911241102 Right handle support 59

A *5911247045 Bolt for motor adjustment M9,5x25 10.9 62

A *5911259014 Side cover assembly 63

A *5911269006 Side cover plate shaft 64

A *5911269007 Twisted spring for side cover plate 65

A *5911269008 Side cover bracket 66

A *3908301364 bolt, flange M6x8 67

A *5911244066 Side exhaust duct 68

A *5911238027 connecting rod fixing bolt 69

A *01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 DIN471 70

A *5911247017 right gear assy z=14 Aufn. Ø12,8 71

A *5911216015 bratchet pin Ø5x21,6 DIN6325 72

A *5911241022 Dustproof Wheel Cover 73

A *5911241103 Rear axle 75

A *5911241104 Gear box 76

A *5911241105 Height adjustment link bar 79

A *5911241106 Height adjustment spring 80

A *5911240012 Wheel Cover Ø177 81

A *02098506 Hexagon nut, self-locking M10 82

A *5911240022 Back Push Wheel Ø 202 / 12,7 83

A *5911273005 wave washer Ø 20 / 13 x 1,8 84

A *5911241107 Front axle 85

A *01679928 lock washer RS5 88



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
A *7911200716 battery BP2.0A-Li20V scheppach (DIY) 90

A *02798131 OVEL HEAD SHEET METAL SCREW 4,8X9,5 4.8x9.5 91

A *5911244005 Wire Harness Assembly 93

A *5901245021 screw 6,3x32 95

A *5911245005 Lithium Battery Startup Switch 98

A *5911245034 Grass box net 99

A *5911245033 Screw KAL50x16 101

A *5911244038 velcro tape 1 set = 3 pcs. o.Abb.

A *7911200717 battery charger BP2.0A-Li20V scheppach (DIY) 0,6A / 20 V o.Abb.

B *5911241064 Cylinder cranium 2

B *5911241108 Valve spring 4

B *5911201035 locknut M8x45 part 37 M8x45 7

B *5907701030 rocker assy. 9

B *3904601090 sparking plug F7RTC Torch (Bosch WR5DC / NGK 
BPR7ES)

10

B *5911241065 Muffler housing 12

B *5911238013 exhaust 13

B *5911241116 Gasket exhaust 14

B *5911241066 Carburetor gasket set 18-20,22

B *5911241067 Carburetor Ø18 21

B *5907701065 spacer, carburetor part 93 22

B *5911241068 Air filter cpl. 23

B *5911245024 Throttle with spring 26,27

B *5911247051 Piston ring set (1 Set = 5 Pcs.) 33

B *5911241072 Piston 34

B *5911241073 Connecting rod 37



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
B *5911241110 Gasket cylinder head 38

B *5911274014 Crankshaft 42

B *5911241076 Camshaft Ø84x102 43

B *5911245006 speed control 46

B *5911241077 Speed regulating spring Ø8 x 43,5 52

B *5911209020 cotter pin Ø1,1x24 55

B *5911245025 Fuel pipe with clamp & filter Ø10 / 6 58-60,87

B *5911249043 fuel filter 60

B *5912001025 screw with flange part 17 M6x12 64

B *5911241117 Engine brake 65

B *5911245036 Oil gauge assembly 67

B *39077189001 CRANKCASE OIL SEAL 68

B *5911241081 Extension oil filler Ø33,5 x 65 69

B *5911245027 Igniter LiHua 1P65F 73

B *5911241112 Hood 76

B *5911241113 Starter cover 77

B *5911245028 Fan 78

B *5912311004 Starter Cup Ø72,5/61x49 79

B *5911245021 Nut M14x1,5 80

B *5912306050 fan, recoil starter Ø170x37 81

B *5911241118 Flywheel 82

B für Schwungrad5911249004 feather key 18 x 5,5 x 4 82-1

B *5911240031 Fuel Tank Cap Ø60 83

B *5911241086 Fuel tank 84

B *5911241087 Leaf blade with rod 88,89



59112459974

petrol lawnmower 
MS225-53E scheppach 
(DIY) 7.0 PS

Main products Spare part list

155065 - 0162 - MS225-53E - new design - halfcatcher - ab 8 - 202259112459974

Spare Description additional Item Abb. Construction Status
B *5911241114 Temperature control lever 90

B *5911240045 choke regulator 91

B *5911245029 Motor starting assembly 94

B *5911245041 brake plate with micro switch assy. 96

B *5907701072 flameout wire 75mm part 102 98

B *5911245038 Brake spring 100

B zu Teil 965911245042 microswitch o.Abb.

B *3904601093 sparking plug key with pin SW21 o.Abb.

B für Schwungrad01688802 CURVED WASHER 4x6,5 ST 6888 BK 4x6.5x15 o.Abb.

B *5906226038 funnel with hose o.Abb.

B *7911200712 battery charger BC1.5A-Li12V o.Abb.

B *7911200715 engine oil SAE30 scheppach (DIY) o.Abb.

B *5911241069 Air filter cover zu 23

B *5911241070 Air filter inlet zu 23

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


